NUCOR STEEL - BERKRELEY
P.0, Box 2258

Mt. Pleasant, S.C., 29464
Phone: (B43) 336-6000

Sold Tot: ACEROMEX SA DE CV

CARRETERAR MONTERREY ILAREDO KM

MONTERREY, NL 65550

CERTIFIFD MILL TEST REPORT 3¢/04/17 15:50:32

100% EAF MELTED AND MANUFACIURED IN IHE USA
All beams produced by Nucor-Berkeley are cast and
rolled to a fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material.

Ship To: PBORT OF TAMPICO Customer #.: 3962 - 2
AUTOTER MEXICO S.A. DE C.V, Customer PO: 4500175490
CPT MUELLES FISCRLES, IM B.o.L. #...1 1254902
TAMPICO, TM 89000 MOS: B

SPECIFICATIONS: Tested in accordance with ASIM specification R6/A6M-16a and A370. Quality Manual Rev H#10 {12-13-16},

AASETO ¢ m270-345M270-50-10
ASME : SR-36 13

ASTM ; A992-11(15:/A36-14/R529-14-50/A572 5015/A709-5016a
CSA : G40.21-50w/G40,2150WM/G402150WMT

Heatf Yield/

Description Grade(s) Tensile

Part # Test/Heat JW  Ratio

C12820.7 2701363 .83
g40+ 00.00" A992-11(15

C310%30.8 .83
012.1920m

C12X30 2701322 .81
040+ 00.00° Ag92-11(15

C3108435 .81
012,1920m

C15x33.9 2701571 .82
p40* 00.00" R892-11(15

€381x50.44 81
012,1920m

€15x33.9 2701573 .80
040 00.00" A992-11(15

€381x50.44 .81

012.1920m

Yield Tensile

(BSI)
(MPa})

(PSI)
(MPa)

(d I Mn P S si Cu Ni CE1l
Elong Cr . Mo Sn B v Nb EXXEXX CE2
% XXXXXX | Ti XXEX XX KXXXXX N KXEXXX CI Pem
25,05 .07 i 1.02 005 019 22 .16 .04 26
.03 [ ,0088 0003 004 030 3029
25,89 !o.001 0043 3.83 1387
216 Pc(s) 178,848 1hs Inv: (]
23.53 .07 1.03 ,aa7? 021 .24 .10 .04 .26
.04 01 0057 .0003 005 029 .3089
24,11 001 0061 2.80 ,1415
112 Pc(s) 134,400 1lbs Invh: 0
25,51 .07 1.03 .005 020 .25 .12 03 .26
.03 01 .0052 0003 004 029 +3053
26.33 001 ,0063 3.13 11397
93 Pc(s) 126,108 lhs Inv: 0
25,01 .07 1.01 006 021 .28 W11 .03 .28
.03 01 0045 0002 004 030 . 3038
26,10 001 .0058 3.12 1351
3 Pc(s) 4,068 1lbs Invi: 0

Elongation based on 8' (20.32cm} gauge length.
CI = 26.,01Cu+3.88Ni+1,20Cr+1,4951+17.28P-(7.29Cu%Ni)-(9.10Ni%P)-33,39(CuxCu)
DPem = C+{Si/30)+({Mn/20)+{Cu/20)+(Ni/60y+{Cr/20)+(Mo/15)+(V/10)+5B

I hereby certify that the contents of this report are accurate and
correct, All test results and operations performed by the material
manufacturer are in compliance with material specifications, and
when designated by the Purchaser, meet applicable specifications.

'No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture,

CEl= C+(Mng6y)+((Cr+MotV)/5)+{(NitCu)/15)

Qudlity Control




NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 3/04/17 15:50:32

P.0. Box 2258 100% EAF MELTED AND MANUFACTURED IN THE USA
Mt. Pleasant, S.C. 29464 All beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material.
Sold To: ACEROMER SA DE CV Ship To: PORT OF TAMPICO Customer H#.: 3962 - 2
CARRETIERA MONTERREY LAREDO KM AUIOTER MERICO S.AR., DE C.V. Customer P0: 45001754940
CPT MUELLES FISCALES, IM B.o.L. B..u1 1254902
MONTERREY, NL 65550 TRMPICO, IM 83000 MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification R6/A6M-16a and A370. Quality Manual Rev H10 (12-13-16).
RASHTIO : m270-345M270-50-10
ASME : SA-36 13
ASTM : A992-11(15:/R36-14/A529-14_50/A372 3013/R709-3016a
CSA ¢ G40,21-50w/G40.2150WM/G402150WMT

Heath Yield/ Yield Tensile (€ Mn P S Si cu Ni CEL
Description Grade(s) Tensile (PSI) (PSI) Elong Cr Mo Sn B v Kb XXXXXX CE2
Dart # Test/Heat JW Ratio  (MPa) (MPa) % EXXXXX Ti XXEXXE | EXXXXX N EXEAXK cI Pem
widx22 2700896 83 56800 68400 26.08 07 K] .009 025 .18 17 04 123
040’ 00.00" R992-11(153 392 472 .06 01 0082 ,g002 .003 026 2683
w250832.7 .82 55800 68300 26.59 001 0061 4.08 1282
0i2.1920m 385 471 24 Pc(s) 21,120 lbs Invi: 0
wigz22 2700891 .83 56100 67300 27.80 a7 .82 .10 .025 19 25 a7 .24
040’ 00.00° A992-11(15 387 468 .06 .01 0110 ,0002 .004 027 2771
W250R%32.7 .83 56200 68000 28.45 001 ,0073 5.09 .1316
012,1920m 387 469 170 Pc{s) 149,600 1lbs Invh: 0
wi0xz22 2700890 .82 56200 68200 26.70 .07 .81 009 022 20 19 .05 .23
p40* 00.00" A992-11(15 387 470 .06 .01 .0093 ,0002 003 026 ,2694
W250832.7 .82 56400 68500 25.90 001 .0066 4,37 ,1282
012.1920m 389 472 180 Pc(s) 156,400 1lbs Invh: 0
wi0xz22 2700888 .83 56200 68000 26.64 a7 82 010 026 .21 13 04 23
040 00.00" A8%2-11(15 387 469 .06 01 0076 .0003 .004 025 ,2671
w250%32.7 82 55300 67300 26.80 001 .0052 3.56 1257
012.1920m 381 464 28 Pc(s) 24,640 lbs Invi: 0

Elongation based on B' (20.32cm) gauge length. ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture,
CI = 26,01Cu+3.8BNi+1,20Cr+1.4951+17,26P_{7,29CuxNi)-(9.10Nix%P)-33.39(CuxCu) CEl= C+(Mn/6)+((Cr+Mo+V)/5)+{{Ni+Cu)/15)

Bem = C+({Si/30)+(Mn/20)+(Cus20)+(Ni/60)+{Cr/20)+(Mo/15)+(V/10)+5B CE2 = CH{{Mn+Si)/6)+((Cr+Mo+V+Ch}/5)+{(Ni+Cu)/15)
I hereby certify that the contents of this report are accurate and Bruce A. Work
correct. All test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.

(LK



NUCOR STEEL - BERKELEY

P.0., Box 2259

Mt. Pleasant, S.C. 29464
Phone: (843} 336-6000

Sold To:

ACEROMER SA DE CV
CARRETERA MONTERREY LAREDO KM

MONTERREY, NL 65550

CERTIFIED MILL TEST REPORT 3/04/717 15:50:32

100% EARF MELTED AND MANUFACTURED IN IHE USRA
All heams produced hy Nucor-Berkeley are cast and
rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material.

Ship To: PORT OF TAMPICO Customer #.: 3962 - 2
AUIOTER MEXICO S.A. DE C.V, Customer PO: 4500175490
CPI MUELLES FISCALES, IM B.o.L. #...1 1254902
TAMPICO, TIM 89000 MOS: B

SPECIFICATIONS: Tested in accordance with ASTM specification R6/A6M-16a and A370. Quality Manual Rev #10 (12-13-16).

AASHIO : m270-3435M270-50-10
SA-36

ASME

13

ASTM ; A992-11(15:/A36-14/A529-14_50/R572 5015/R709-5016a
CSA 1 G40,21-50w/G40.2150WM/G402150WMT

Description
part #

wi2xld4
040 00.00"
W310K21.,0
012.1920m

wizzl4
0407 0C.00"
w310R21.0
012.1920m

wizxld
040 00.00"
w3logal.o
012.1920m

wizzxid4
o40¢ 00.00¢
W310R%21.0
012.1920m

Heat#}
Grade(s)

Test/Heat W

2700716
A892-11(15

2700612
£992-11¢(15

2700615
A%92-11(15

2700620
A%92-11(15

Yield/
Iensile
Ratio

.83
83

.83
182

Yield Iensile

(PSI)
(MPa)

Elongation based on 8' {20.32cm) gauge length. ‘No Weld Repair’ was performed. Hg free and no contact with Eg during manufacture.
CI = 26,01Cu+3,88Ni+1.20Cr+1,4951+17.28P-(7.29CuxNi)-(9.10Ni%D)-33,39(CuxCu) CEl= C+(Mn/6)+(({Cr+Mo+V}/5)+((Ni+Cu}/15)

Pem = C+(Si/30)+(Mn/20)+(Cu/20)+(Ni/60)+(Cr/20)+(Mo/15)+(V/10)+5B

(PSI)
(MPa)

66500
459
66700
460

67200
463
66500
459

66700
460
65600
452

C Mn P S Si Cu Ni CEl
Elong Cr Mo Sn B v Nb EXXEXX CE2
% EXEXXX Ti XEXXXX XXXXXX N EXXXXX CI Pcm
26,30 .07 .86 008 017 21 09 .03 .23
.03 01 0083 0003 004 018 12651
26.71 001 ' ,0042 2.64 1268
270 Pc(s) 151,200 1bs Invh! 0
26,43 .07 .82 004 019 .23 .14 .04 .23
.03 01 0073 0003 004 015 (2672
26.21 .001 0043 3.48 .1281
1 Pec(s) 560 1bs Invh: 0
26.01 .07 .81 006 023 .13 13 ) .05 22
04 .01 .0070 ,0001 003 014 2567
25,83 001 0042 3.45 1225
1 Pc(s) - 560 1bs Invh: 0
26.30 .07 .85 .0a6 .020 16 W13 .04 123
.03 01 .0074 .0003 .004 014 ,2601
26.10 001 ,0043 3.31 .1288
2 Pc(s) 1,120 1bs Invi: o

CE2 = C+{(Mn+Si)/6)+((Cr+Mo+V+Ch)/5)+((Ni+Cu)/15)

I herebu certifu that the contents of this report are accurate and Bruce A. Work
correct. All test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.

0



NUCOR STEEL - BERKELEY CERTIFIED MILI TEST REPORT 3s04/17 15:50:32

P.0. Box 2259 100% EAF MELTED AKD MANUFACIURED IN THE USA
Mt, Dleasant, S.C., 29464 All beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material.
Sold To: ACEROMEX SA DE CV Ship To: PORI OF TAMPICO Customer H.: 3962 - 2
CARRETERA MONTERREY LAREDO KM RUIOTER MEXICO S.A. DE C.V, Customer PO: 4500175490
CPT MUELLES FISCALES, IM B.o.L. #...: 1254302
MONTERREY, NL 65550 IAMPICO, IM 9000 MOS: B

SPECIFICATIONS: Tested in accordance with ASIM specification A6/A6M-16a and A370, Quality Manual Rev H10 (12-13-16).
AASHTO : m270-345M270-50-10
ASME : SA-36 13
ASTM : A992-11(15:/A36-14/A529-14-50/A572 3015/A709-5016a
CSA ¢ G40.21-50w/G40.2150WM/G402150WMT

Heat# Yield/ Yield Tensile C Ma P S Si Cu Ni CE1
Description Grade{s) Tensile (PSI) (PSI) Elong Cr Mo Sn B v Nb XXXXXX CE2
Part # Test/Heat JW Ratio  (MPa) (MPa) % EXXXXX Ti XEXEXX | XXXXXX N EXXXXX cI Pem
Wi2xl4 2700699 .84 55900 66800 26,80 07 .84 005 016 16 a7 .03 122
0407 00.00" A992-11(15 385 461 .03 01 0043 .0002 ,004 014 12522
W310%21.0 .83 54400 65800 27.05 ,001 ,0040 2.20 1217
012.1920m 375 454 358 Pc(s) 200,480 1lbs Invh: 0
w12xz35 1700583 .80 56100 69900 25.63 .07 1.04 007 021 .28 .08 .03 126
040 00,00 Ag92-11(15 387 482 .04 .01 .0059 .0003 004 .030 .3106
W310X52 .18 54700 70100 24.61 .001 .0049 2,53 .1365
f012.1920m 377 483 38 Pc(s) 53,200 lbs Invh: 0
w12z35 1700579 77 54400 70300 23.36 07 1.02 ,007 031 27 .08 .03 25
o040 00.00* R992-11(15 375 485 04 01 ,0043 ,0002 004 030 3040
W310R52 79 54600 68800 25.76 001 ,0051 2.42 .1342
012.1920m 376 474 88 Pc(s) 123,200 1bs InvH! 0
Wléx22 2617022 B4 57700 68500 27.20 07 .86 ,008 021 22 RIE] .03 23
p4c’ 00.00" A%92-11(15 398 472 .03 il ,0051 .goo2 ,003 028 12684
W360%32.9 .84 57500 68400 26.38 001 ,0046 2.73 11255
012.1920m 396 472 36 Pc{s) 31,680 lbs Invit 0

Elongation based on 8' (20.32cm) gauge length., ‘No Weld Repair’ was performed. Hg free and no contact with Hg during manufacture.
€I = 26,01Cu+3.868Ni+1.,20Cr+1.49S1+17,28P-(7.29Cu%Ni)-{9,10Ni%P)-33,33{CuxCu) CEl= C+(Mn/6)+({(Cr+Mo+V)/5)+((NitCu)/15)

Pem = C+(SL/30)+(Mn/20)+(Cu/20)+(Ni/60)+(Cr/20)+(Mo/15)+(V/10)+5B CE2 = C#({(Mn+Si)/6)+({{Cr+Mo+V+Ch)/5)+((Ni+Cu)/15)}
I hereby certify that the contents of this report are accurate and Bruce A. Work
correct. All test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.

L



NUCOR STEEL - BERKELEY CERTIFIED MILL TEST REPORT 3,04/17 15:50:32

P.0. Box 2239 100% ERF MELTIED AND MANUFACIURED IN THE USA
Mt. Pleasant, S.C. 29464 All beams produced by Nucor-Berkeley are cast and
Dhone! (B43) 336-6000 rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material,
Sold To: ACEROMEX SA DE CV Ship To: PORTI OF TAMPICO Customer H.: 3962 - 2
CARRETERA MONTIERREY LAREDO KM AUTOTER MERICO S.A. DE C.V. Customer PO: 4500175430
CPT MUELLES FISCALES, IM B.o.L. #...4 1254302
MONIERREY, NL 65550 TAMPICO, IM 89000 MOS: B

SDECIFICATIONS: Tested in accordance with ASIM specification A6/A6M-16a and A370. Quality Manual Rev #10 (12-13-16).
AASHTO ¢ m270-345M270-50-10
ASME : SA-36 13
ASTM : A992-11(15:/R36-14/A529-14-50/A572 50153/A709-50162
CSA ¢ G40.21-50w/G40,2150WM/G402150WNMT

Heat#H Yields Yield Tensile c Mn P S si Cu Ni CEL
Description Grade{s) Tensile (PSI) {PSI} Eleng Cr Mo Sn B v Nb EXXX XX CE2
Part # Test/Heat JW Ratio {MPa) (MPa) % EXXEXX Ti XEXXXX XXXXXX N EXXEXX CI Pcm
Widx22 1617018 .84 57200 68100 26.9%8 .07 89 .008 025 .24 .08 .03 124
g4a0¢ 00.00° Ag392-11{15 394 470 .04 .00 ,0046 .0002 004 032 2822
W360832.9 .84 58700 69600 27.78 001 ,0051 2.54 ,1314
012.1920m 405 480 36 Bc(s)y 31,680 lbs Iavi! 0
Widxz22 2617016 .B4 58400 69400 28.13 .07 .85 ,005 019 .24 .09 .03 .23
040 00.00" A992-11(15 403 479 .03 .00 0062 0002 004 028 2713
w360832.9 .84 58600 69500 27.15 001 .0050 2.68 .1253
012,1920m 404 479 145 Pc(s) 127,600 1lbs Invi: 0
widx22 2617014 .84 58200 69200 26.83 .07 .B6 007 019 24 .09 .03 .23
o040 00,00 A992-11(15 401 477 .04 .00 0060 0002 004 027 2742
W360%32.9 .83 57600 69200 26.26 001 ,0040 2.75 1267
012.1920m 397 477 151 Pec(s) 132,880 1bs InvH: g
Wldx22 2617746 .84 57500 68600 27.73 .07 .89 007 .020 16 .19 .05 24
040 00.00" A992-11(153 396 473 .05 .01 ,0092 ,0003 ,004 .030 ,2750
w360X32.9 .83 57300 68700 27.49 001 ,00553 4.23 11303
012,1920nm 395 474 1 Pc(s) 880 1bs InvH: ]

Flongation based on B* (20.32cm) gauge length, ‘No Weld Repair’ was performed. Ky free and no contact with Hg during manufacture,
€I = 26.01Cu+3.8BNi+1,20Cr+1,4951+17,280_{7.29Cu%Ni}-(9 . 10Ni%¥P)-33,39(CuxCu) CEl= CH(Mn/6)+{(Cr+MotV)/3)+((Ni+Cu)/15)

Pem = C+(S1/30}+(Mn/20)+(Cu/20)+(Ni/60)+(Cr/20)+(Mo/15)+(V/10)+3B CE2 = C+{(Mn+Si)/6)+{({Cr+Mo+V+Ch)/5)+{{Ni+Cu)/15)
I herehy certify that the contents of this report are accurate and Bruce A, Work
correct. All test results and operations performed by the material Metallurgist/
manufacturer are in compliance with material specifications, and Quality Control

when designated by the Purchaser, meet applicable specifications.

(LK



NUCOR STEEL - BERRELEY CERTIFIED MILL TEST REPORT 3,04/17 15:50:32

P.0, Box 2259 100% ERF MELTED AND MANUFACTIURED IN TIHE USH
Mt. Pleasant, S.C., 29464 All beams produced by Nucor-Berkeley are cast and
Phone: (843) 336-6000 rolled to a fully killed and fine grain practice.
Mercury has not been used in the direct manufacturing of this material.
Sold To: ACEROMEX SA DE CV Ship To: PORT OF IAMPICO Customer f.: 3962 - 2
CARRETERA MONTERREY LAREDO KM AUTQTER MEXICO S.A. DE C.V. Customer DPO: 4500175490
CPT MUELLES FISCALES, IM B.o.L., B...1 1254802
MONTERREY, NL 65550 TIAMPICO, IM 89000 MOS: B

SBECIFICARTIONS: Tested in accordance with ASIM specification R6/R6M-16a and A370. Quality Manual Rev #10 (12-13-16).
AASHEIO : m270-345M270-50-10
ASME : SA-36 13
ASTM : A992-11(15:/A36-14/A529-14_50/A572 5015/R709-5016a
€SA : G40.21-50w/G40.2150WM/G402150WMT

Heat# Yield/ Yield Tensile ! c I Mn i P ! ] | si | Cu I Ni ! CEL ]
Description Grade(s) Tensile (PSI) (PSI) Elong | Cr b Mo ! Sn i B } v ! Nb I ¥%xx%% | CE2 |
Part # Test/Heat JW  Ratlo (MPa) (MPa) % Doxxxxxx | Ti DOXEXEXX | Xxx%xx | ) lOXXxxXx% | CI | Pcm |
_______________________________________________________ ey N . D e O RN e e |
Wid4x22 2617012 .83 56400 68100 28.58 | .07 I .87 {.007 | .018 | .21 I.10 [ .03 W23 i
p40+ 00.00" A9%2-11(15 389 470 ] o0 ‘" .0065 | .o0002 | .o004 | .029 | 2717 |
W360832.9 .85 56700 67100 29.05 | foo,001 ! : I .0047 | [ 2.86 | .1263 |
012.1920m 391 463 87 Pc(s) 76,360 lbs Invh: i
21 Heat(s) for this MIR.
Elongation based on 8' (20.32cm) gauge length., ‘No Weld Repair’ was peformed.
€I = 26.01Cu+3.88Ni+1,20Cr+1.495i+17,28P-{7,29Cu¥Ni)_(9,10NixP}-33,39(CukcCu} CE1l = CH+(Mn/6)+({Cr+MotV)/5)+((Ni+Cu)/15)
Bem = C+{Si/30)+(Mn/20)4{Cu/20Y+(Ni/60)+({Cr/20)+{Mo/15)+{V/10)+3B CE2 = C+({(Mn+Si)/6)+{{CrtMotV+Ch)/5}+ ((Bi+Cu)/15)
I hereby certify that the contents of this report are accurate and Bruce R. Work -
correct. ALl test results and operations performed by the material Metallurgist /

\,

manufacturer are in compliance with materlal specifications, and
when designated by the Purchaser, meet applicable specifications.



